



Test Report

Report No.: SZC13040980903-7

Date: June 10, 2013

Page 1 of 4

Applicant: Jellystone Design
Address: Street Port Macquarie NSW2444,Australia

Report on the submitted sample(s) said to be:


Sample Name: Robot pendant
Sample Material: Silicone
General Description and function: 1 necklace with figure shape pendant & breakaway features
Battery: /
Packaging Type: /
Instruction Manual/Sheet: /
Labeled Age Grading: Worn by adults only or children 3 years plus
Requested Age Grading: Not state
Age Group Applied in Testing: Over 3 years
Sample No.: QT1304098090303
Sample Received Date: Apr. 9, 2013
1ST Resubmitted sample Date: June 06, 2013
Testing Period: Apr. 9, 2013- June 10, 2013

Test Requested: For compliance with the test requirement of ASTM F2923-11 Standard Specification for Consumer Product Safety for Children's Jewelry

Test Method: As specified in ASTM F2923-11 Standard Specification for Consumer Product Safety for Children's Jewelry

Test Result: Please refer to the following page(s).

Checked by


Reed

Signed for and on behalf of HCT


Jason
Laboratory Manager



Test Report

Report No.: SZC13040980903-7

Date: June 10, 2013

Page 2 of 4

Test Results:

ASTM F2923-11

Clause	Observation	Result
4	Age Labeling	Pass
5	Specification for lead in children's jewelry	Pass (See Result 2)
8	Specification for Antimony, Arsenic, Barium, Chromium, Mercury, and Selenium in Paint and surface coating of children's jewelry	Pass (See Result 2)
9	Specification for Cadmium in certain substrate materials of children's jewelry	Pass (See Result 2)
12	Mechanical requirements for children's jewelry	
12.2	Breakaway features and releases	Pass
12.3	Use and Abuse	Pass
12.4	Small parts	Pass





Test Report

Report No.: SZC13040980903-7

Date: June 10, 2013

Page 3 of 4

Use and Abuse

	NO. OF SAMPLE TESTED	SHARP	SHARP	SMALL
		POINT	EDGE	PART
		(1500.48)	(1500.49)	(1501)
As Received	3	Pass	N/A	N/A
Impact Test (Sec. 1500. 53b)	3	Pass	N/A	N/A
Bite Test (Sec. 1500. 53c)	0	N/A	N/A	N/A
Flexure Test (Sec. 1500. 51/52/53d)	0	N/A	N/A	N/A
Torque Test (Sec. 1500. 53e)	3	Pass	N/A	N/A
Tension Test (Sec. 1500. 53f)	3	Pass	N/A	N/A
Compression Test (Sec. 1500. 51/52/53g)	0	N/A	N/A	N/A

Remark: N/A = Not applicable

N.B. : Only applicable clauses were shown.

(2): ASTM F2923-11- Heavy metals analysis

Test Method: ASTM F2923-11, Determined by: ICP-OES

Unit: mg/kg

Soluble Element	Cadmium (Cd)	Lead (Pb)	Chromium (Cr)	Mercury (Hg)	Antimony (Sb)	Barium (Ba)	Arsenic (As)	Selenium (Se)	Total Lead	Total Cadmium
Limit	75	90	60	60	60	1000	25	500	100	300
MDL	5	5	5	5	5	5	2.5	5	2	2
Code	Specimen's testing result									
1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
2-1	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.
2-2*	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.

Note:- N.D.=not detected (less than method detection limit)

- MDL= Method detection limit

- mg/kg = ppm =parts per million

- *As specified by client, only test the black rope.

-This report replaces the report whose report No. is SZC13040980903-3.

Specimen Description:

1	Green silicon
2-1	Black plastic(rope non-slipping chock)
2-2	Black rope

Test Report

Report No.: SZC13040980903-7

Date: June 10, 2013

Page 4 of 4

The photo of the sample



***End ***

This report is considered invalidated without the Special Seal for Inspection of the HCT. This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample tested. Without written approval of HCT, this report shall not be copied except in full and published as advertisement.

